Trang factory

Trang, thailand
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PRO STAR RUBBER CO.,LTD.
¢ Sukhumus 35, Sukbumas Road, Kuaens Klangt

dua,
Ebit Wartapa, Bangkok 10110 Thalland

INSPECTION CERTIFICATE

August -8, 2013

Contract No. TRG-PSE-J10813-1
Location TRANG
Factory Name T4 Federation Co-cparative of Trang Limited

Wa haraby certity that

“THIS 15 TO CERTIFY THAT THE COMMODITY OF
CONTAINERS NO.CAIU3040329, GLDUSES4 142, TCXU1580774, TCEKUZ0E08ES
AND YMLU34 17239 HAS BEEN INSPECTED ON THE LOADING DATE. THE
QUALITY, QUANTITY AND PACKING OF COMMODITY ARE UNDER
INSTRUCTION INFORMED BY CUSTOMER."

» To certify the finished products have been
inspected and qualified our requirement



Pro Star Rubber Co., Ltd.
APPENDIX TO OUR REPORT/CERT.
DATE 05,06-08-13, TRANG FACTORY

m INSPECTION REPORT

RSS3 INSPECTION AT
TRANG FACTORY

CONTRACT NO. TRG-PSR-010813-1
QUANTITY 100 MTS

GRADING & CUTTING
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Ref Contract No.:

DATE:

IFactory MName:

Container No.:

Location Site:

Sample Ng Lots MNo.

WEIGHT

10.5KGS/BALE <R« 111
KGS/BALE

Formula

Colour

RSS3 RS54

B
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WEIGHT

To check and record the weight of finished product



1-Aug-13
1-Aug-13
5-Aug-13
6-Aug-13
5-Aug-13
6-Aug-13
7-Aug-13
7-Aug-13
7-Aug-13
7-Aug-13
S-Aug-13
S-Aug-13
14-Aug-13
14-Aug-13
15-Aug-13
16-Aug-13
16-Aug-13
16-Aug-13
18-Aug-13
18-Aug-13
19-Aug-13
20-Aug-13
20-Aug-13
21-Aug-13
21-Aug-13

Iotal Average

JRRAF(Thung Tor Bann Klang

ORRAF{Nam Phud)

ORRAF(Kuan Toong Geo)|

ORRAF(Bang Kram)

ORRAF(Yuan Pce)
ORRAF{Wang Won)
ORRAF(Thung Tor)

ORRAF(Klong Tone)

ORRAF{Thung Yai)

K.Yutthaphong

ORRAF{Nong Krok)
ORRAF(Suanyangkalase)
ORRAF(Wang Kee Ree)

Lab-Test Summary [August]

DIRT

{Max:0.16)

0.011
0.006
0.019
0.011
0.009
0.013
0.006
0.037
0.019
0.025
0.010
0.009
0.010
0.035
0.018
0.008
0.007
0.025
0.009
0.005
0.010
0.009
0.012
0.023
0.007
0014

ASH

(Max:0.80)

0.27
0.25
0.24
0.25
0.25
0.28
0.26
0.27
0.29
0.30
0.39
0.24
0.24
0.30
0.25
0.28
0.21
0.22
0.25
0.23
0.20
0.23
0.32
0.29
0.23

Vi

(Max:0.80)

0.49
0.59
0.35
0.55
0.56
0.53
0.49
0.46
0.53
0.51
0.53
0.52
0.55
0.59
0.49
0.51
0.56
0.46
0.45
0.59
0.50
0.47
0.53
0.50
0.56
051

N2

{Max:0.60)

0.49
0.48
0.33
0.40
0.48
0.48
0.46
0.45
0.45
0.42
047
0.49
0.43
047
0.42
039
0.45
0.42
0.43
0.49
0.40
0.43
0.45
0.46
0.45
045

PO

{Min:30)

48.00
45.00
50.00
48.00
42.00
44.00
48.00
46.00
46.00
46.00
46.00
53.00
46.00
43.00
46.00
48.00
50.00
47.00
48.00
53.00
54.00
43.00
4400
48.00
41.00

PRI

{Min:40)

89.60
95.60
88.00
91.70
92.90
90.90
91.70
93.50
95.70
91.30
80.40
83.00
89.10
88.40
91.30
87.50
92.00
97.90
91.70
88.70
87.00
86.00
88.60
87.80
50.20
90.02

»To summary the laboratory test as the reference of inspection

ey
(Min:75)

77.00
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PRI Value
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Test Certificate

p. : TRG PSR-0108131

Date tested: 26,/09/2012

Your ref. Dirt Azh | VM N WALLANCE Mooney
% % % % Po P30 PRI Viscosity
ML 1+4
(1007¢) |
RSS3 0009 |024 | 045 | 045 |52 = 4.8 7332

carried out on the samples submitted

and an be!
{ RUBBER (

» To certify about the laboratory test in
average for finished product



L OADING REPORT

»To summarize about loading processes by photographs

APPENDIX TO OUR REPORT/CERT.
DATE 05,06-08-13, TRANG FACTORY

Pro Star Rubber Co., Ltd.

N_ LOADING REPORT

RSS3 INSPECTION AT
TRANG FACTORY

CONTRACT NO. TRG-PSR-010813-1
QUANTITY 100 MTS

CONTAINER SEAL




